
Page 1 of 2 
Revision :  J-1659 B 
Date :  4/24/12 

Exploded View :  EV 3250W PULL START
Drawing No. :  0H2627

GROUP EV

1

42

9

6

4

3

5

6

6

6

7

8

9

9

12

11

13
14

15

16

17

18

19

20

21

22

47

46

45

23

24

25

26

27

28

29

30

31

33

34

34

34

34

35

37

36

38

41

43

44

42

48

49
50

2

50

50

52

53

54

55

4950

56

42

42

42

32

53

9

49
50

34

39

40

10

TO BEARING
SUPPORT
FOOT

54 TO BEARING
SUPPORT FOOT



ITEM PART QTY. DESCRIPTION

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

0J5628B
070008
0H3377
0H3378
0H3379A
0E8388
0H3395
073380
091526
0H3396
0H3382
051753
0H35780103
0H3415
0H9264
0H0775
0H1326
0H3578
0H3383
039253
050190
0H3384
0H3388
0H3342
0G8382
0H3414
0G8507
0H3417
0H3386
0H3407
0H3389
039414
0H3390
0G1705
0H3408
0H3392
0H3443
0H3391
057821
0H1829
042907
067989
0H3393
0H3394
0H1359
0E9509
0H3873
0H3976
043107
070006
026850
022097
051713
0G8753C
045761A
057824

1
1
1
1
1
6
1
1
6
1
1
1
1
4
1
1
1
1
1
4
4
1
1
1
8
1
1
1
1
1
1
1
1
9
1
2
2
1
2
2
2
8
1
1
1
2
1
1
4
6
2
2
2
1
2
1

ENGINE 208 PS W/MFLR CENT
WASHER, FLAT M8
SPARK ARRESTOR, 163/208CC
GASKET, MUFFLER 163/208CC
BRACKET MUFFLER MNT EPA PH3
NUT HEX FL WHIZ M6-1.0
GRIP, HANDLE 3.25KW PORTABLE
COUPLING, INNER
SCREW PPHM M5-0.8 X 12 ZNC
SPACER,HANDLE PLASTIC 3.25KW
COVER, ALTERNATOR 3.25KW
SCREW HHC M6-1.0 X 40 C8.8 FTH
AVR FOR ALTERNATOR 0H3578
VIBRATION MOUNT W/M8-1.25 STUD
ASSY FUEL TANK GP 3.5GAL
FUEL CAP-VENTED 
FILTER, FUEL 
ASSY, ALTERNATOR,3250W PORTABLE
ASSY GAUGE,FUEL 3.5GAL TANK
SCREW HHC M8-1.25 X 20 C8.8
WASHER FLAT .344ID X 1.0OD
VALVE FUEL SHUTOFF 4GAL TANK
ASSY, RECEPTACLE PANEL 3.25KW
OUTLET 20A 120/250V SPCGR
SCREW PPPH #8-16 X .66" BZC
DPST SWITCH ASSY
OUTLET 20A 120V DPLX 20A SPCGD
CB 14A 2-POLE
BACK BOX C-PNL 1.8/3.25KW
ASSY, FRAME 1-PIECE 3.25KW P0RT
HEAT SHIELD, EXHAUST SIDE
SCREW HHC M8-1.25 X 35 C8.8
HEAT SHLD EXHST FRNT 163/208CC
SCREW HHFC M6-1.0 X 14 G8.8
BRACKET, HANDLE 3.25KW PORTABLE
WHEEL, 8" NEVER-FLAT 3.25KW
COTTER HAIRPIN 2.56 X .80
AXLE, SOLID 3.25KW PORTABLE
SCREW HHC M8-1.25 X 40 C8.8
VIB MNT 38.1 X 25.4 X M8-1.25
SCREW HHC M8-1.25 X 16 C8.8
NUT HEX FL WHIZ M8-1.25
BRACKET, FOOT 3.25KW PORTABLE
HANDLE, 3.25KW PORTABLE
PLATE, FUEL GAGE
SCREW PFHM M6-1.0 X 12
FILTER, FUEL VALVE
ADAPTOR CASTING, ENG/ALT 3250W
SCREW HHC M8-1.25 X 25 C8.8
WASHER LOCK M8 SS
WASHER LOCK EXT 1/4 STL
WASHER LOCK M6-1/4
WASHER FLAT M5
WIRE ASSY GND ALT TO BASE
STUD M8-1.25/10MM X 30 G5 ZINC
CLAMP HOSE #16 .87-1.50

Page 2 of 2 
Revision :  J-1659 B 
Date :  4/24/12 

Exploded View :  EV 3250W PULL START
Drawing No. :  0H2627

GROUP EV


